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Measurement diagrams

2.01 BLE |low_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Comment 1:

Comment 2:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

KTe

BLE_low

Channel low

standing

Humidity: 50 % rH; Temperature: 22.8 °C

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrum

FCC15 209 Maognetic Figld

1 34,440 kHz
o). 17,160 kHz37.254 dBuv/m
T31.661 dBuv/m

Levelin dBuV/m

-2 0+

=30t v

=40+

9k 20 30 RO 100k 200 300 500 1h4 2k 34 B 10 20 30
Freauencv in Hz

Remark: The results from magnetic field are applicable to BLE as well as Bluetooth Classic.
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2.02 BLE_ low_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Comment 1:

Comment 2:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Levelin dBuV/m

=301

_40_

_5 D__

i 34360 kHz
117,160 #4879 dBLV/m

1 6@_8,[]51 dBUY/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

KTe

BLE_low

Channel low

lying

Humidity: 50 % rH; Temperature: 22.8 °C

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrum

FCC1E 209 Magnetic Field

52,760 kHz
36,567 dBUVYm

9k, 20 30 &0 100k 200 300 &OO 14 2k 3M BM 10 20 30m
Frequencv in Hz

Remark: The results from magnetic field are applicable to BLE as well as Bluetooth Classic.

24-1-0039801T7021_TR1-A201-R0O1 3/26



cetecom

advanced

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

T7.160 kHz

24-1-0039801T021_TR1-A201-R0O1

2.03_BLE_mid

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

KTe

BLE_mid

Channel mid

lying

Humidity: 50 % rH; Temperature: 22.8 °C

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrum

FCC1E 209 Magnetic Field

E
> 133565 dBuv/m
R
° ot 24,600 kHz
= L 38720 dBuv/m
g
o -101
—
T 34,360 kHz
20T ~38.489 dBUY A0 ki
a0+ -38,137 dBuv/m
v
_40:' VY v
_ED__

9k, 20 30 &0 100k 200 300 &OO 14
Frequencv in Hz

Remark: The results from magnetic field are applicable to BLE as well as Bluetooth Classic.
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Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power:

24-1-0039801T021_TR1-A201-R0O1

2.04 BLE_high

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

KTe

BLE_high

Channel high

lying

Humidity: 50 % rH; Temperature: 22.8 °C

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrum

FCC1E 209 Magnetic Field

E
= 1]
8 L1760 kH:z
s 3064 dBuvim
1
o -101
—
T 34,360 kHz
204 -36.380 cBUV/m
a0t 70,600 kHz
30 v
1 39,758 dBuv/m
=404
_ED__

9k 20 30 &0

100k 200300 500 1hd et 3 BM 10M

Frequencv in Hz

Remark: The results from magnetic field are applicable to BLE as well as Bluetooth Classic.
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3.0la BT _DH5 chO lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 42 % rH, Temperature: 22 °C

Operator Name: PShin

EUT: 1

Operating Mode: BT BR | DH5 | chO
Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC15.208
50T
T * ] *
S *
S ¢ | $
om ‘ _*_’
©
= L
¢ 30t
et
201
10 } } } +— } } } } } } +—1 |
30 50 B0 g0 100mM 200 300 400 500 800 1G
Frequency in Hz
Remark: Peak at 71.99MHz is in non-restricted band.
Final Result
Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)
167.990000 | 41.91 | 43.50 1.59 120.000 105.0 | V 142.0 9.8 0.0
408.438000 | 38.93 | 46.00 7.07 120.000 1040 | H 0.0 19.2 0.0
890.298000 | 32.61 | 46.00 13.39 120.000 368.0 | H 330.0 27.1 0.0
934.834000 | 39.32 | 46.00 6.68 120.000 246.0 | H 49.0 27.1 0.0

24-1-0039801T7021_TR1-A201-R0O1 6/26
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Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Verdict:

EUT Information

24-1-0039801T021_TR1-A201-R0O1

3.01b BT DH5 chO_standing

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 42 % rH, Temperature: 22 °C
PShin

1

BT BR | DH5 | chO

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC15.208
L 4
50T
E T ' *
Z 40 * %
g M 7S
s T s ¢
¢ 30t *
et
D ¢
201
10 } } } +— } } } } } } +—1 |
30 50 B0 g0 100mM 200 300 400 500 800 1G
Frequency in Hz
Remark: Peak at 71.99MHz is in non-restricted band.
Final Result
Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)

79.690000 | 23.16 | 40.00 16.84 120.000 141.0 | V 90.0 6.9 0.0
119.994000 | 33.01 | 43.50 10.49 120.000 109.0 | V 94.0 7.2 0.0
404.222000 38.19 46.00 7.81 120.000 147.0 | V 44.0 19.3 0.0
799.322000 | 34.30 | 46.00 11.70 120.000 256.0 | H 226.0 25.5 0.0
934.806000 | 36.25 | 46.00 9.75 120.000 3410 | H 24.0 27.1 0.0

24-1-0039801T7021_TR1-A201-R0O1
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3.02a_ BT_DH5 ch39 lying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: cetecom advanced GmbH (Essen)

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions: Humidity: 42 % rH, Temperature: 22 °C
Operator Name: PShin

EUT: 1

Operating Mode: BT BR | DH5 | ch39

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC1.5.208
B0+ |-
1 * |
£ *
3 40 ¢ | 4 %
E 1 *
£ T ‘
2 304
3 -
20+
10 t } —t—t t } } } } —+—t !
30M 50 6O a0 100mM 200 300 400 500 800 1G

Frequencv in Hz

Remark: Peak at 71.99MHz is in non-restricted band.
Final Result

Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)
167.994000 | 42.05 | 43.50 1.45 120.000 105.0 | V 140.0 9.8 0.0
407.170000 | 39.16 | 46.00 6.84 120.000 100.0 | H 0.0 19.2 0.0
917.026000 | 33.11 | 46.00 12.89 120.000 363.0 | H 78.0 27.3 0.0
927.954000 34.77 46.00 11.23 120.000 149.0 | V 1.0 27.0 0.0
934.834000 | 40.19 | 46.00 5.81 120.000 313.0 | V 159.0 27.1 0.0
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Test Site:

24-1-0039801T021_TR1-A201-R0O1

3.02b BT DH5 ch39 standing

Common Information
Test Description:

Test Standard:

Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 42 % rH, Temperature: 22 °C

PShin/PSt
1

BT BR | DH5 | ch39

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 72.000000 MHz ECCLE 208
48,850 dBpvIm
50T v
s T ]
>
3 40
g * $
=
© and
E’ 30“ ¢
201
10 } } } +— } } } } } } +—1 |
30 50 B0 g0 100mM 200 300 400 500 800 1G
Frequency in Hz
Remark: Peak at 72.00MHz is in non-restricted band.
Final Result
Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)
79.674000 | 28.54 | 40.00 11.46 120.000 167.0 | V 138.0 6.9 0.0
167.990000 | 38.40 | 43.50 5.10 120.000 109.0 | V 86.0 9.8 0.0

24-1-0039801T7021_TR1-A201-R0O1

9/26



24-1-0039801T7T021 TR1-A201-R0O1
cetecom -

advanced

3.03a_BT_DH5 ch78 lying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: cetecom advanced GmbH (Essen)

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions: Humidity: 42 % rH, Temperature: 22 °C
Operator Name: PShin

EUT: 1

Operating Mode: BT BR | DH5 | ch78

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
B0
1 FCC15.204
50+
S T i *
= *
> u
Z 40 $ * +o
© =+
£
2 304 *
E]) =+
20t
10 } ——— } } } } 1 i
30M 50 B0 80 100mM 200 300 400 500 goo 1G

Frequencv in Hz

Remark: Peak at 71.99MHz is in non-restricted band.
Final Result

Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)
167.990000 | 40.05 | 43.50 3.45 120.000 109.0 | V 136.0 9.8 0.0
406.754000 | 39.36 | 46.00 6.64 120.000 100.0 | H 1.0 19.2 0.0
848.934000 | 31.94 | 46.00 14.06 120.000 348.0 | H 269.0 26.4 0.0
934.806000 | 38.16 | 46.00 7.84 120.000 2220 | H 334.0 27.1 0.0
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3.03b_BT DH5 ch78 standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 42 % rH, Temperature: 22 °C

Operator Name: PShin/PSt

EUT: 1

Operating Mode: BT BR | DH5 | ch78
Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
60T
1 FCC15.208
50T v
1 72.000000 MHz I
£ 49,244 dBul,’...
>
3 40
2 $
=
2 30t
E], =+
201
10 } } } +— } } } } } } +—1 |
30 50 B0 g0 100mM 200 300 400 500 800 1G
Frequency in Hz
Remark: Peak at 72:00 MHz is in non-restricted band.
Final Result
Frequency | Quasi Limit Margin Bandwidth | Height | Pol | Azimuth Corr. Sig Path
(MHz) Peak | (dBuVv (dB) (kHz) (cm) (deg) (dB/m) (dB)
(dBpv /m)
/m)
167.990000 | 36.53 | 43.50 6.97 120.000 105.0 | V 259.0 9.8 0.0

24-1-0039801T7021_TR1-A201-R0O1
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
Environmental Conditions:
Verdict:

EUT Information

24-1-0039801T021_TR1-A201-R0O1

4.01_BT_DHS5_ch0

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT BR | DH5 | ch0

ASa

Channel low

Humidity: 50 % rH; Temperature: 20 °C

Passed

Sample: 24-1-00398502_C01
Power Supply : 28V DC
Full Spectrum
1207
110t 02000000 &Hz
1 4.271 el
100+
90+ 4020000 GHz
4 02,953 [dBUAm
£
£ B0+t
z 1 Fcdif. pd Ak
3 Y BN R i
s 7
1 e
Y 60T '
1 L dd - AL FOCSNe
RO+
40+
0T
20 ISM 2 4Gl ™ : : — |
1G 20G 3G 4G G [ i 110G 18G
Frequency in Hz

24-1-0039801T7021_TR1-A201-R0O1
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

24-1-0039801T021_TR1-A201-R0O1

4.02_BT_DH5_ch39

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT BR | DH5| ch39

ASa

Channel mid

Humidity: 50 % rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

1207

408001

110 B3 d

100

408000
.22l d

Levelin dBuV/m

FC(]

et

ISM_2.4G

FLG

2G

3G 4G
Frequency in Hz

24-1-0039801T7021_TR1-A201-R0O1
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
Environmental Conditions:
Verdict:

EUT Information

24-1-0039801T021_TR1-A201-R0O1

4.03_BT_DH5_ch78

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT BR | DH5| ch78

ASa

Channel high

Humidity: 50 % rH; Temperature: 20 °C

Passed

Sample: 24-1-00398502_C01
Power Supply : 28V DC
Full Spectrum
1207
10t go00000piGHz
1 8,215 dBRY/ m
100t 5
90+
£ sl 30000008 [GHiz
z 877 ecdip.pyd. Ak
2 BRI R B
= 7
e 7 -
4 60T |
+ it} brkoh LA Ay
B0t
40+
30+
20 Sh 2 AGHe : — |
1G 2G 3G 4G hG B g 110G 18G
Freauency in Hz

24-1-0039801T7021_TR1-A201-R0O1
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24-1-0039801T021_TR1-A201-R0O1

4.04 BT _DH5 chO_lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | chO

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FCG-15-248--F
0T
65T
! 20,0752 2088 BRI00 GHz o4 804295000 GHz - 26150225000 GHz
3 60T 55 766 cBNGAR BN/ m 56.128 dBIv/m 67.051 dBUV/m
g 1 vV v £ LY X
c 551
© T 2b. 250525000 GH
o 50¢ 20 0697 5200 &5 000 GHz 23.803325000 GHz z
g 44.352 dBuv/m 45.252 dBuv/m
T 43323 dE@AYh BV m : v
451 \V4 v AV4
40+
35 f f f f f t t t t t t t t t t t !
18 19 el a1 2z 23 24 25 26 265
Freauency in GHz
Final Result PK+
Frequency MaxPeak | Limit Margin Bandwidth Pol Azimuth | Corr. Sig
(MHz) (dBuv/im) | (dBuV (dB) (kHz) (deg) @B/ | Path
/m) m) (dB)
23040.06160 55.18 | 74.00 18.82 1000.000 | H 2450 | 343 2.6
Final Result RMS
Frequency RMS Limit Margin Bandwidth Pol Azimuth | Corr. Sig
(MHz) (dBuv/im) | (dBuv (dB) (kHz) (deg) dB/ | Path
/m) m) (dB)
2303465140 4433 | 54.00 9.67 1000.000 | H 2100 | 34.4 2.6

24-1-0039801T7021_TR1-A201-R0O1
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24-1-0039801T021_TR1-A201-R0O1

4.05 BT _DH5 ch0 _standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | chO

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FCG-15-248--F
704
54
E T 19.33538000MBGMU00 GH: 22.645250084 BiH850000 GHz
Z B0t 55 551 BELTBR OBV m 56.524 dBUYEr0 98 dBpY/m
g 7 vV V¥ N4 .
o 55+
£
S SOT  ta3spammoswmeRoonGHy  C4IN e ATISIEInD GHe
il 42 590 dBEdAR dBLY/m v e
1 \Y4 \V4
404
35 t t t t t t t t t t t t t t t |
18 19 20 21 22 23 24 25 26 265

24-1-0039801T7021_TR1-A201-R0O1
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24-1-0039801T021_TR1-A201-R0O1

4.06 BT _DH5 ch39 lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | ch39

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FGCG--15-2A8.-F
70
413
R R -
3 55 5 B6EEAE4RE B v/ m ’ v ’ v
° V.V
£ 55.
% SO & 61 A SRR A 2 22:333300000 @FBZ 96575000 GHz
= 30138 pa HE LV m 43837 dBpv md3.956 dBUVIm
45 VARV, \V4 v
mi
354 } 1 1 } } } } } } } } } } } } |
18 19 20 21 2z 23 24 25 26 ZB.5

24-1-0039801T7021_TR1-A201-R0O1

Freauency in GHz
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24-1-0039801T021_TR1-A201-R0O1

4.07_BT_DH5 ch39 standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:

Environmental Conditions:

Operator:
EUT Setup:
Verdict:

EUT Information

PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | ch39

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FCG-15-248--F
704
54
§ + 191402 75 B0 G s D0 0 22 510950000 F-EE5400000 GHz
> BOT 56107 dBIBE/R7 By m 56398 dBLv/rB6 359 dBLV m
g 1 v v 2 N
o 55+
£
@ 507 191351 7RI00536R0000 GH: 224-3 B;ffgg”gﬂﬁzﬂgfggﬂgfm
43.082 dB4B/R0 dBLYV/m : LY /A Wyim
454 v V4
] v v
404
35 t t t t t t t t t t t t t t |
18 19 20 21 22 23 24 25 26 265

24-1-0039801T7021_TR1-A201-R0O1

Freauency in GHz

18/26



cetecom

advanced

24-1-0039801T021_TR1-A201-R0O1

4.08 BT _DH5 ch78 lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | ch78

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FCG-15-248--F
0T
G5
E + 22157980000 F&EBIE?I 75000 GHz
Z B0t 1.8 5ab U000 GEl: 56464 dBUNYEE 282 dB IV
55.339 dBpv S m
g T v X% e
c BB+
= -
> g4 225428 25000238722 25000 GHz
g1 19.734425000 GHz 44.316 dB Y/ .1 96 dBUV/m
42 804 dBpY/m
45 1 Vv h 4
1 \V4
40+
35 t t t t t t t t t t t t t t t i
18 14 20 21 22 23 24 25 26 265

24-1-0039801T7021_TR1-A201-R0O1

Freauency in GHz

19/26



cetecom

advanced

24-1-0039801T021_TR1-A201-R0O1

4.09 BT_DH5 ch78 standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

BT BR | DH5 | ch78

Humidity: 41 % rH; Temperature: 22.8 °C
MNu

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ ; ' FCG-15-248--F
0T
B5T
E T 1918320000 @EHEIE 75000 GHz 22.329475000 240475000 GHz
8 .1 \Y4 \Y4 v \V4
c BBt
= -
> B0+ 22351575000 GHEeA76900000 GHz
o 19121575000 4AHE96 75000 GHz
= 1 43105 dBUV/ M3 291 dBLVY m 43 951 dB v m 44266 dBUV m
45+ v/ \VZ Y v
40+
35 f t t f f t f t t f t f t f t {
18 14 20 21 22 23 24 25 26 265

24-1-0039801T7021_TR1-A201-R0O1

Freauency in GHz
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

1291

1204

104

1004

a0+

a0+

Levelin dBuV/m

24-1-0039801T021_TR1-A201-R0O1

9.01_BT_DH5_ch0

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5
horizontal/vertical

BT BR | DH5 | ch0

ASa

Channel low

1

Humidity: 50 % rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

2,402000000 GHz
106,812 dBuvim

v

2,402000000 GHz
106,497 dBpvim

FCCLE. 209 BF

01

60+

2,390000000 GHz
58.214-dBuVim

v
FCCLE. 204, A%

01

40 t

2,390000000 GHz ¥
46,771 dBuvim

2310 2320

24-1-0039801T7021_TR1-A201-R0O1

2380 2400 2420 2442
Frequency in MHz

2360
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24-1-0039801T7T021 TR1-A201-R0O1
cetecom -

advanced

9.02_BT_DHS5_ch78

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT BR | DH5 | ch78

Operator: ASa

Comment: Channel high

EUT Setup: 1

Environmental Conditions: Humidity: 50 % rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

10T
T 2430000000 Gz
1001 102,833 dBUV/m
a0+
and 2,430000000 GHz
£ 101,965 dBUV/m N D
4 1 FCC1E..209. FPK
g
c 70t b 483600000 GHz
= 59,142 dBLv/m
3
B0+ v
50+ 2
a0+
2 483600000 GHz
T Sy 44 BNV m
- : , , : , : ISH_2 4GHE , : ,
2440 2450 2460 2470 2480 2490 2500

Frequency in MHz
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Common

cetecom

advanced

Information

Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Operating Mode:

Operator:

Comment:
EUT Setup:
Environmental Conditions:

Verdict:

EUT Information

24-1-0039801T021_TR1-A201-R0O1

9.03_BT_2_DH5_ch0

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT EDR | 2-DH5 | ch0
ASa

Channel low

1

Humidity: 50 % rH; Temperature: 20 °C

Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
1297 IS B 4GHE
1204
X 4,402000000 GHz
104,132 dBuM/m
10+
- A%
100+ 2
£ [ 2401600000 GH
> . z
= 9r 97.811 dBUV/m
© L
£
T 80t
9 i FCC1h. 2049, B
o 2390000000 GHz
- 58,584 dBuv/m
RO+ v
i FLCl 5. 208, Ak
S0 2.390000000 GHg,
1 46,713 dBUV/m
40 t t t t + + + + + + + H
2310 2320 2340 2360 2380 2400 2420

24-1-0039801T7021_TR1-A201-R0O1

Frequency in MHz

2442
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24-1-0039801T7T021 TR1-A201-R0O1
cetecom -

advanced

9.04_ BT_2 DH5_ch78

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

Antenna polarisation: horizontal/vertical

Operating Mode: BT EDR | 2-DH5 | ch78

Operator: ASa

Comment: Channel high

EUT Setup: 1

Environmental Conditions: Humidity: 50 % rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

Mot
1 2.479600000 GHz
1004 98,283 dBLV/my
T v
30+
g 807
R FCCLE. 208 PK
Q 2.430000000 GHz
T ot 93.023 dBUV/m 21483500005 GHz
= 52 400 dBLY/m
s |
Q A\
|
B0+
50+ o
ol 2 483500006 GHz
48.100 dBUV/m
30 + + + + + + :|'.:ih\-’17'.'_’=-'4[_iHE I I I |
2440 2450 2460 2470 2480 2490 2500

Frequency in MHz
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cetecom

advanced

Common Information

Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

1291

1204

104

1004

a0+

a0+

Levelin dBuV/m

24-1-0039801T021_TR1-A201-R0O1

9.05_BT_3_DH5_ch0

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT EDR | 3-DH5 | ch0
ASa

Channel low

1

Humidity: 50 % rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

FCCLE. 209 BF

v

v

01

G0+

2,390000000 GHz
58.920 dBpvim

FCCLE

5

209, A

01

40 t

2.390000000 GHz ¢

46.710-dBUV m

2,402000000 GHz
106,187 dBuvim

2,402000000 GHz
98,751 dBV Y m

2310 2320

24-1-0039801T7021_TR1-A201-R0O1

2340

2360 2380

2400

Frequency in MHz

2420

2442
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information

24-1-0039801T021_TR1-A201-R0O1

9.06_BT_3_DH5_ch78

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5

horizontal/vertical

BT EDR | 3-DH5 | ch78

ASa

Channel high

1

Humidity: 50 % rH; Temperature: 20 °C
Passed

Sample: 24-1-00398S02_C01
Power Supply : 28V DC
Full Spectrum
1107
4 2.480000000 GHz
100,936 dBpMgm
100+
1 v
a0+ 2,430000000 GHz
94,377 dBUY/m
€ 0T
R FCCLE. 208 PK
[a]
2 0T 21483600000 GHz
% 1 h9.903 dBUV m
3
BOT K
R0+ y
o7 > 433600000 GHz
1 47,355 dBUV m
30 : : : : : {ISM_2,4GHg | : : |
2440 2450 2460 2470 2480 24490 2500

24-1-0039801T7021_TR1-A201-R0O1

Frequency in MHz

End Of Annex 1
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